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Vinyl Black (vsko1) Vinyl White (wHoz)

Vinyl Blue (vsLo1) Vinyl Red (vroo1)

Rub Rate 100,000



Vinyl Taupe (v1ro1) Vinyl Tan (no1)

Vinyl Charcoal (vcHo1)

Rub Rate 100,000
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EZFURN PTY LTD
DONGGUAN CITY, DONGCHENG QU, SANGYUAN, YINLING LU YIHAO, YANHUA BAOZHUCHANG,
CHANGQU 2"° FLOOR

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : 10528

SGS Ref No. : SL917092249737TX

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date : May 09, 2017

Test Performing Date : May 09, 2017 to May 15, 2017

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
Guangzhou Branch,
SGS-CSTC Ltd.

Arthur Mak
Approved Signatory
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Test Result:
Requirement

Abrasion Resistance
(BS EN ISO 12947-2:1998+Cor.1:2008; Martindale Wear & Abrasion Tester; 12 kPa Pressure)

Endpoints (rubs) Exceeds 100000 Exceeds 100000 rubs

Sample Photo

***End of Report*™*
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